
HL80923 3100 PSI Pressure Washer - General Assembly

1 of 4 2/19/2025, 12:34 PM



Ref # Part # Description Qty Context Note MSRP

1 638662010 Engine Plate 1 18.76

2 661505005
Bolt (M8 x 36

mm, Flange Hd.)
4 0.75

3 308659011 Front Frame 1 7.68

4
Engine (Honda

GX200)
1

NOTE A: Homelite Consumer Products, will not provide
engines as replacement parts. Engines are covered

through the engine manufacturer's warranty. Consult the
accompanying engine manual or contact our service

department for assistance.

5 678146004 Hitch Pin 2 0.83

6 308582018
Main Frame
Assembly

2 9.20

7 661505004
Bolt (M8 x 45

mm, Flange Hd.)
2 1.06

8 678774001
Lock Nut (M8 x

1-1/4 in.)
10 0.83

9 638275002 Washer (1/2 in.) 2 1.04

10 308451012
Wheel (10 in. x

13 in.)
2 15.24

11 620599008 Axle 2 2.05

12 308835021
High Pressure
Hose (30 ft.)

1

13 660962001
Bolt w/Washer
(M8 x 55 mm,

Hex Hd.)
4

14 660869005
Bolt (1/4 x 52
mm, Hex Hd.)

8 0.83

15 310801001
Hose Storage
Strap (Velcro)

1 2.13

16 638577001
Handle Bracket

(Left)
2 2.22

17 638578001
Handle Bracket

(Right)
2 2.22

18 678016006
Lock Nut
(1/4-20)

14 0.77

19 308697017 0 Degree Nozzle 1 3.48

20 308699017
25 Degree

Nozzle
1 2.44

21 308706006 Soap Nozzle 1 7.80

22 308700017
40 Degree

Nozzle
1 2.44

23 661501001
Screw (1/4-20 x
2 in., T30, Torx

Hd.)
5 0.94

24 310673008
Hose and Nozzle
Holder Assembly

1 (Incl. Key Nos. 40 & 51) 7.55

25 308661004
Quick

Disconnect (3/8
in.)

1 6.01

2 of 4 2/19/2025, 12:34 PM



Ref # Part # Description Qty Context Note MSRP

26 308405002 Adaptor 1 4.22

27 308653017 Pump 1 (Incl. Key Nos. 55-56) 328.90

28 660739003
Hex Bolt (5/16 x

23 mm)
4 0.83

29 678169005
Thermal Relief

Valve
1 5.64

30 308638015
Handle w/Grip

Assembly
1 14.76

31 308316002 Wand Holder 1 1.24

32 308760010
Trigger Handle

Assembly
1 56.14

33 308494004 Wand 1

34 308421004
Spring Clip
Assembly

2 2.06

35 638546002 Rear Frame 1

36 570554002 Wear Pad 1 1.18

37 638128004 Washer (1/4 in.) 1 0.94

38 310774002
Rear Tube
Assembly

1 13.54

39 518932001 Handle Tube Cap 2 0.41

40 561383004
Rubber

Grommets
4 0.75

41 518391001
Chemical Siphon

Filter
1 1.38

42 561399003
Chemical Siphon

Tube
1 2.41

43 940917038 Hang Tag (Oil) 1

44 940778007
Hot Muffler

Label
1 0.83

45 940779027
Performance

Label (Air Box)
1

46 940707028 Warning Label 1 0.83

47 940599021 Data Label 1

48 940654088
UL Fire Warning

Label
1 0.83

49 940708007 Low Oil Label 1 0.75

50 940608006 Honda Logo 1

51 940779018
Performance
Label (Upper
Accessory)

1 1.18

52 940617063
Engine Quick

Start Label
1 0.83

53 940617049
Quick Start Pump

Label
1 0.83

54 940716003
Vent Cap Hang

Tag
1

55 518683002
Pressure

Adjustment Knob
1

3 of 4 2/19/2025, 12:34 PM



Ref # Part # Description Qty Context Note MSRP

56 521549001 Vent Cap 1 6.14

901606020
Power Care Oil
(SAE 10W 30)

1 Not Shown

120900099 Pump O-Ring Kit 1 Not Shown

308452002 Soap Injector Kit 1 Not Shown 1.95

987000556
Operator's

Manual
1 Not Shown 3.74

4 of 4 2/19/2025, 12:34 PM


